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Maximum power spectral density <Partial RU>

Result
TestMode Antenna | Channel | RuSize Rulndex LimitfdBm/MHz] | Verdict
[dBm/MHZ]
Antl 5180 26Tone RU1 221 M PASS
Ant2 5180 26Tone RU1 2.70 M PASS
Total 5180 26Tone RU1 5.47 M PASS
Antl 5240 26Tone RU9 2.53 M PASS
Ant2 5240 26Tone RU9 2.53 M PASS
Total 5240 26Tone RU9 5.54 M PASS
Antl 5260 26Tone RU1 2.8 M PASS
Ant2 5260 26Tone RU1 3.02 M PASS
Total 5260 26Tone RU1 5.92 <11 PASS
Antl 5320 26Tone RU9 2.62 M PASS
Ant2 5320 26Tone RU9 2.83 M PASS
Total 5320 26Tone RU9 5.74 <11 PASS
Antl 5500 26Tone RU1 2.95 M PASS
Ant2 5500 26Tone RU1 1.90 M PASS
Total 5500 26Tone RU1 5.47 M PASS
Antl 5700 26Tone RU9 2.71 M PASS
Ant2 5700 26Tone RU9 3.56 M PASS
Total 5700 26Tone RU9 6.17 M PASS
11AX20MIMO. 52Tone RU37 1.86 M PASS
Antl 5180
106Tone RU53 3.03 M PASS
52Tone RU37 2.45 M PASS
Ant2 5180
106Tone RUS53 2.83 M PASS
52Tone RU37 5.18 M PASS
total 5180
106Tone RUS53 5.94 M PASS
52Tone RU40 3.28 M PASS
Antl 5240
106Tone RU54 3.23 M PASS
52Tone RU40 2.98 M PASS
Ant2 5240
106Tone RUS54 3.038 <M PASS
52Tone RU40 6.14 <M PASS
total 5240
106Tone RUS54 6.14 <M PASS
52Tone RU37 3.16 <M PASS
Antl 5260
106Tone RU53 2.95 <M PASS
52Tone RU37 2.96 M PASS
Ant2 5260
106Tone RUS53 2.85 M PASS
52Tone RU37 6.07 M PASS
total 5260
106Tone RUS53 5.91 M PASS
Antl 5320 52Tone RU40 2.99 M PASS
Sporton International (Kunshan) Inc. Page Number 1 A93 of A124
TEL : 86-512-57900158 Report Issued Date Oct. 19, 2021
FAX : 86-512-57900958 Report Version : Rev. 01

FCC ID: IHDT56AC1



oo ss. FCC RF Test Report Report No. : FR172703E

106Tone RU54 3.47 M PASS
52Tone RU40 2.76 M PASS
Ant2 5320
106Tone RU54 2.31 M PASS
52Tone RU40 5.89 M PASS
total 5320
106Tone RU54 5.94 M PASS
52Tone RU37 4.22 M PASS
Antl 5500
106Tone RUS53 3.95 M PASS
52Tone RU37 1.64 M PASS
Ant2 5500
106Tone RU53 1.68 M PASS
52Tone RU37 6.13 M PASS
total 5500
106Tone RU53 5.97 M PASS
52Tone RU40 3.85 M PASS
Antl 5700
106Tone RU54 421 M PASS
52Tone RU40 3.56 M PASS
Ant2 5700
106Tone RU54 3.25 M PASS
52Tone RU40 6.72 M PASS
total 5700
106Tone RU54 6.77 M PASS
Antl 5190 242Tone RU1 0.59 M PASS
Ant2 5190 242Tone RU1 0.56 M PASS
total 5190 242Tone RU1 3.59 M PASS
Antl 5230 242Tone RU18 1.05 M PASS
Ant2 5230 242Tone RU18 0.18 M PASS
total 5230 242Tone RU18 3.65 M PASS
Antl 5270 242Tone RU1 1.2 M PASS
Ant2 5270 242Tone RU1 0.75 M PASS
total 5270 242Tone RU1 3.99 M PASS
11AX40MIMO
Antl 5310 242Tone RU18 1.13 M PASS
Ant2 5310 242Tone RU18 0.60 M PASS
total 5310 242Tone RU18 3.88 M PASS
Antl 5510 242Tone RU1 0.89 M PASS
Ant2 5510 242Tone RU1 -1.33 M PASS
total 5510 242Tone RU1 2.93 <M PASS
Antl 5670 242Tone RU18 1.15 <M PASS
Ant2 5670 242Tone RU18 0.10 M PASS
total 5670 242Tone RU18 3.67 M PASS
Antl 5210 484Tone RU1 -3.73 M PASS
Ant2 5210 484Tone RU1 -3.34 M PASS
total 5210 4840ne RU1 -0.52 M PASS
11AX80MIMO
Antl 5290 484Tone RU37 -2.73 M PASS
Ant2 5290 484Tone RU37 -3.50 <M PASS
total 5290 484Tone RU37 -0.09 <M PASS
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Antl 5530 484Tone RU1 -2.34 M PASS
Ant2 5530 484Tone RU1 -4.74 M PASS
total 5530 484Tone RU1 -0.37 M PASS
Left-RU1 -6.48 M PASS
Antl 5250 996Tone
Right-RU1 -5.51 M PASS
Left-RU1 -5.87 M PASS
11AX160MIMO Antl 5250 996Tone
Right-RU1 -5.96 M PASS
Left-RU1 -3.15 M PASS
total 5250 | 996Tone —
Right-RU1 -2.72 M PASS
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Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBuV)
70.0
60.0 | FCC PART 15E
50.0 | FCC PART 15E{AVG)
40.0
30.0 \JE
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : COD1-KS
Condition : FCC PART 15E LISN-L-060105-CNO2 LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Lozs Remark
MHz ~ dBuV dE ~ dBuV  dBuV B dE
1 0.164 46.12 -19.13 6£5.25 35.60 0.08 10.44 QP
2 0.164 25.12 -30.12 55.26 14.80 0.08 10.44 Average
3% 0.200 52.65 -10.97 63.82 42.20 0.09 10.36 QP
4 0.200 33.35 -20.27 53.62 22.90 0.09 10.36 Average
5 0.224 490.64 -13.02 6£2.66 39.20 0.09 10.35 QP
8 0.224 29.64 -23.02 52.66 19.20 0.09 10.35 Average
7 0.243 50.03 -11.97 6£2.00 39.59 0.10 10.34 QP
8 0.243 20.93 -22.07 52.00 19.49 0.10 10.34 Average
3 0.299 43.21 -17.07 &0.28 32.79 0.11 10.31 QP
10 0.299 26.71 -23.57 50.28 16.29 0.11 10.31 Average
11 0.327 44.91 -14.62 59.53 34.51 0.11 10.29 QP
12 0.327 27.91 -21.62 49.53 17.51 0.11 10.29 Average
Sporton International (Kunshan) Inc. Page Number : Bl of B2
TEL : +86-512-57900158 Report Issued Date : Oct. 19, 2021
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID: IHDT56AC1
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: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBu\)
70.0
50.0 | FCC PART 15E
50.0 | FCC PART 15E(AVG)
40.0 :
i
10
30.0 ;
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : COD1-KS
Condition : FCC PART 15E LISN-N-060105-CNO2 NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV GE ~ dBuV  dBuv B aE
1 0.163 55.20 -10.10 65.30 44,60 0.15 10.45 QF
2 0.163 36.20 -19.10 55.30 25.60 0.15 10.45 Average
3%  0.206 56.62 -6.73 62.36 46.10 0.17 10.36
4 0.206 38.33 -15.03 53.36 27.80 0.17 10.36 Average
5 0.222 52.72 -10.02 62.74 42,20 0.17 10.35 QP
g 0.222 32.42 -20.32 52.74 21.90 0.17 10.35 Average
7 0.248 50.72 -11.10 61.82 40.21 0.18 10.33 QF
3 0.248 31.82 -20.00 51.82 21.31 0.18 10.33 Average
9 0.277 45.71 -15.19 60.90 35.20 0.19 10.32 QP
10 0.277 28,71 -22.19 50.90 18.20 0.19 10.32 Average
11 0.459 43.97 -12.74 56.71 33.50 0.22 10.25 QP
12 0.459 26.57 -20.14 46.71 16.10 0.22 10.25 Average

Note:
1. Level(dBupV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
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saronas. FCC RF Test Report

Report No. : FR172703E

Appendix C. Radiated Spurious Emission

UNII 1 - 5150~5250MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5149.76 64 -10 74 49.6 35.03 11.6 32.23 | 259 | 352 P H
! 5150 49.25 -4.75 54 34.85 35.03 11.6 32.23 | 259 | 352 A H
* 5182 109.34 - - 94.89 35.06 | 11.63 | 32.24 | 259 | 352 P H
802.11a
5182 101.4 - - 86.95 35.06 | 11.63 | 32.24 | 259 | 352 A H
CH 36
5141.6 57.69 [-16.31 74 43.29 35.03 11.6 32.23 | 259 | 352 P Vv
5180MHz
5148.8 46.51 -7.49 54 3211 35.03 11.6 32.23 | 259 | 352 AV
* 5182 103.65 - - 89.2 35.06 | 11.63 | 32.24 | 259 | 352 P Vv
5182 96.29 - - 81.84 35.06 | 11.63 | 32.24 | 259 | 352 AV
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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Report No. : FR172703E

UNII 1 5150~5250MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
802.11a 10358.36 | 43.88 |-24.42| 683 | 49.31 | 38.32 | 16.93 | 60.68 300 O | P | H
CH 36
5180MHz 10358.36 45.17 |-23.13 68.3 50.6 38.32 | 16.93 | 60.68 | 300 0 P |V
802.11a 10438.44 44.83 |-23.47 68.3 50.11 38.35 | 17.03 | 60.66 | 300 0 P | H
CH 44
5220MHz 10438.44 45.14 |-23.16 68.3 50.42 38.35 | 17.03 | 60.66 | 300 0 P |V
802.11a
10478.47 46.18 |-22.12 68.3 51.38 | 38.36 | 17.09 | 60.65 | 300 0 P | H
CH 48
5240MHz 10478.47 44,61 |-23.69 68.3 49.81 | 38.36 | 17.09 | 60.65 | 300 0 P |V
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
UNII 1 5150~5250MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBupV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5148.96 60.42 |-13.58 74 46.02 | 35.03 116 | 3223 | 248 | 344 | P | H
5150 47.77 -6.23 54 33.37 | 35.03 116 | 3223 | 248 | 344 | A | H
802.11ax | * 5182 108.56 - - 94.11 35.06 | 11.63 | 3224 | 248 | 344 | P | H
HE20 Full 5182 100.06 - - 85.61 | 3506 | 11.63 | 32.24 | 248 | 344 | A | H
CH 36 5143.52 62.54 |-11.46 74 48.14 | 35.03 11.6 | 32.23 | 116 10 P |V
5180MHz 5144.16 47.11 -6.89 54 32.71 | 35.03 11.6 | 32.23 | 116 10 Al YV
* 5182 109.63 - - 95.18 | 35.06 | 11.63 | 32.24 | 116 10 P |V
5182 100.9 - - 86.45 | 35.06 | 11.63 | 32.24 | 116 10 Al YV
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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UNII 1 5150~5250MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
802.11ax
10358.36 45.28 |-23.02 68.3 50.71 38.32 | 16.93 | 60.68 | 300 0 P H
HE20 Full
CH 36
10358.36 44,69 |-23.61 68.3 50.12 38.32 | 16.93 | 60.68 | 300 0 P Vv
5180MHz
802.11ax
10438.44 4459 |-23.71 68.3 49.87 38.35 | 17.03 | 60.66 | 300 0 P H
HE20 Full
CH 44
10438.44 4546 |-22.84 68.3 50.74 38.35 | 17.03 | 60.66 | 300 0 P \%
5220MHz
802.11ax
10478.47 46.35 |[-21.95 68.3 51.55 38.36 | 17.09 | 60.65 | 300 0 P H
HE20 Full
CH 48
10478.47 4522 |-23.08 68.3 50.42 38.36 | 17.09 | 60.65 | 300 0 P Vv
5240MHz
1. No other spurious found.
Remark , o
2. All results are PASS against Peak and Average limit line.
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UNII 1 5150~5250MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5132.48 5457 [-19.43 74 42.52 35.01 | 11.58 | 34.54 | 283 | 347 P H
5100.96 44.36 -9.64 54 32.48 3498 | 11.54 | 34.64 | 283 | 347 A H
802.11ax
5170 102.64 - - 90.31 35.05 | 11.61 | 34.33 | 283 | 347 P H
HE20
. 5170 95.48 - - 83.15 35.05 | 11.61 | 34.33 | 283 | 347 A H
Partial 26/0
CH 36 5138.56 55.69 [-18.31 74 43.64 35.01 | 11.58 | 34.54 | 120 | 360 P \%
5180MHz 5101.92 44.3 -9.7 54 32.42 3498 | 11.54 | 3464 | 120 | 360 | A | V
5170 103.2 - - 90.87 35.05 | 11.61 | 34.33 | 120 | 360 P \%
5170 95.29 - - 82.96 3505 | 11.61 | 3433 | 120 | 360 | A | V
5394.24 53.75 |-20.25 74 40.18 35.26 | 11.84 | 33.53 | 350 | 360 P H
5399.28 4441 -9.59 54 30.81 35.27 | 11.86 | 33.53 | 350 | 360 | A H
802.11ax
5248 106.84 - - 94.04 35.13 11.7 34.03 | 350 | 360 P H
HE20
5248 98.92 - - 86.12 35.13 11.7 34.03 | 350 | 360 | A H
Partial 26/0
CH 48 5381.82 5456 |-19.44 74 40.99 35.26 | 11.84 | 33.53 | 400 16 P Vv
5398.56 44.53 -9.47 54 30.93 35.27 | 11.86 | 33.53 | 400 16 AV
5240MHz
5248 108.02 - - 95.22 35.13 11.7 34.03 | 400 16 P \%
5248 99.96 - - 87.16 35.13 11.7 34.03 | 400 16 Al YV
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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UNII 1 5150~5250MHz
WIFI 802.11ax HE20 Partial 52 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (HIV)
5139.84 5591 |-18.09 74 43.82 | 35.03 116 | 3454 | 295 | 350 | P | H
802.11ax 5104.32 4442 | -9.58 54 3254 | 3498 | 11.54 | 3464 | 295 | 350 | A | H
HE20 5176 105.97 - - 93.61 | 3506 | 11.63 | 3433 | 295 | 350 | P | H
Partial 5176 97.54 - - 85.18 | 35.06 | 11.63 | 3433 | 295 | 350 | A | H
52/37 5124.16 5453 |-19.47 74 4248 | 35.01 | 11.58 | 34.54 | 123 4 PV
CH 36 5101.92 4439 | -9.61 54 3251 | 3498 | 1154 | 3464 | 123 | 4 | A |V
5180MHz 5176 105.71 - - 93.35 | 3506 | 11.63 | 3433 | 123 | 4 P |V
5176 97.83 - - 85.47 | 35.06 | 11.63 | 34.33 | 123 4 AV
5353.38 54.72 |-19.28 74 41.33 | 35.22 118 | 3363 | 348 | 360 | P | H
802.11ax 5395.5 44.44 | -9.56 54 30.84 | 35.27 | 11.86 | 3353 | 348 | 360 | A | H
HE20 5248 105.18 - - 92.38 | 35.13 11.7 | 3403 | 348 | 360 | P | H
Partial 5248 97.18 - - 84.38 | 35.13 11.7 | 3403 | 348 | 360 | A | H
52/37 5377.32 54.75 |-19.25 74 41.22 35.24 | 11.82 | 33.53 | 195 | 360 P \%
CH 48 5399.64 44.4 -9.6 54 30.8 35.27 | 11.86 | 3353 | 195 | 360 | A | V
5240MHz 5248 103.46 - - 90.66 | 3513 | 11.7 | 34.03 | 195 | 360 P | V
5248 95.92 - - 83.12 | 35.13 11.7 | 3403 | 195 | 360 | A | V
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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Report No. : FR172703E

UNII 1 5150~5250MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)(HV)
5101.44 54.9 -19.1 74 43.02 | 3498 | 1154 | 3464 | 263 | 308 | P | H
802.11ax 5100.16 44.34 | -9.66 54 3246 | 3498 | 11.54 | 3464 | 263 | 308 | A | H
HE20 5176 100.16 - - 87.8 35.06 | 11.63 | 3433 | 263 | 308 | P | H
Partial 5176 91.73 - - 79.37 | 35.06 | 11.63 | 3433 | 263 | 308 | A | H
106/53 5116.48 54.65 |-19.35 74 42.63 35 11.56 | 34.54 | 113 4 PV
CH 36 5103.2 44.33 | -9.67 54 3245 | 3498 | 1154 | 3464 | 113 | 4 | A |V
5180MHz 5176 104.15 - - 91.79 | 3506 | 11.63 | 3433 | 113 | 4 P |V
5176 95.46 - - 83.1 35.06 | 11.63 | 34.33 | 113 4 AV
5398.38 54.22 |-19.78 74 40.62 | 35.27 | 1186 | 3353 | 255 | 305 | P | H
802.11ax 5396.76 4467 | -9.33 54 31.07 | 35.27 | 11.86 | 3353 | 255 | 305 | A | H
HE20 5242 99.53 - - 86.83 | 35.13 117 | 3413 | 255 | 305 | P | H
Partial 5242 91.11 - - 78.41 | 35.13 117 | 3413 | 255 | 305 | A | H
106/53 5391 54.38 [-19.62 74 40.81 35.26 11.84 | 3353 | 121 0 P \%
CH 48 5396.94 44.66 | -9.34 54 31.06 | 35.27 | 11.86 | 33.53 | 121 0 AV
5240MHz 5248 102.32 - - 89.52 | 3513 | 11.7 | 3403 [ 121 0O | P |V
5248 94.52 - - 81.72 35.13 11.7 34.03 | 121 0 AV
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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UNII 1 5150~5250MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (HIV)
5146.72 60.92 |-13.08 74 46.52 | 35.03 116 | 3223 | 288 | 354 | P | H
! 5145.6 49.49 | -4.51 54 35.09 | 35.03 116 | 3223 | 288 | 354 | A | H
* 5194 106.34 - - 91.85 | 35.08 | 11.65 | 32.24 | 288 | 354 | P | H
5194 97.67 - - 83.18 | 35.08 | 11.65 | 32.24 | 288 | 354 | A | H
802.11ax 5385.24 55.59 |-18.41 74 40.77 | 3526 | 11.84 | 32.28 | 288 | 354 | P | H
HE40 Full 5397.48 4578 | -8.22 54 30.93 | 3527 | 11.86 | 32.28 | 288 | 354 | A | H
CH 38 5136 63.64 |-10.36 74 49.28 | 35.01 | 11.58 | 32.23 | 100 | 360 | P | V
5190MHz | 1 5144.96 48.5 -5.5 54 34.1 35.03 116 | 3223 | 100 | 360 | A | V
* 5182 106.86 - - 9241 | 35.06 | 11.63 | 32.24 | 100 | 360 | P | V
5182 97.77 - - 83.32 | 35.06 | 11.63 | 32.24 | 100 | 360 | A | V
5396.22 55.19 |-18.81 74 40.34 | 3527 | 1186 | 3228 | 100 | 360 | P | V
5397.66 4571 | -8.29 54 30.86 | 35.27 | 11.86 | 32.28 | 100 | 360 | A | V
1. No other spurious found.
Remark _ I
2. All results are PASS against Peak and Average limit line.
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UNII 1 5150~5250MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
802.11ax
10378.38 45.33 |-22.97 68.3 50.7 38.33 | 16.97 | 60.67 | 300 0 P H
HE40 Full
CH 38
10378.38 45.46 |-22.84 68.3 50.83 38.33 | 16.97 | 60.67 | 300 0 P Vv
5190MHz
802.11ax
10458.46 45.27 |-23.03 68.3 50.53 38.35 | 17.05 | 60.66 | 300 0 P H
HEA40 Full
CH 46
10458.46 4559 |-22.71 68.3 50.85 38.35 | 17.05 | 60.66 | 300 0 P \%
5230MHz
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR172703E

UNII 1 5150~5250MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (HIV)
5120.64 54.69 |-19.31 74 42.67 35 1156 | 3454 | 247 | 309 | P | H
5104.64 4438 | -9.62 54 325 3498 | 1154 | 3464 | 247 | 309 | A | H
5188 98.54 - - 86.18 | 35.06 | 11.63 | 3433 | 247 | 309 | P | H
802.11ax 5188 89.61 - - 77.25 | 35.06 | 11.63 | 3433 | 247 | 309 | A | H
HE40 5378.4 54.71 |-19.29 74 4114 | 3526 | 11.84 | 3353 | 247 | 309 | P | H
Partial 5399.28 4472 | -9.28 54 3112 | 3527 | 11.86 | 3353 | 247 | 309 | A | H
242/61 5113.44 55.84 |-18.16 74 43.92 35 1156 | 3464 | 100 | 360 | P | V
CH 38 5100.8 44.41 | -9.59 54 3253 | 3498 | 11.54 | 34.64 | 100 | 360 | A | V
5190MHz 5170 100.78 - - 88.45 | 3505 | 11.61 | 34.33 | 100 | 360 P | V
5170 92.14 - - 79.81 | 3505 | 11.61 | 3433 | 100 | 360 | A | V
5362.2 54.79 |-19.21 74 41.36 | 3524 | 11.82 | 3363 | 100 | 360 | P | V
5398.92 4466 | -9.34 54 31.06 | 35.27 | 11.86 | 3353 | 100 | 360 | A | V
5122.08 55.12 |-18.88 74 43.1 35 1156 | 3454 | 299 | 358 | P | H
5113.76 44.37 | -9.63 54 32.45 35 11.56 | 3464 | 299 | 358 | A | H
5248 103.95 - - 91.15 | 35.13 117 | 3403 | 299 | 358 | P | H
802.11ax 5248 95.41 - - 82.61 | 35.13 11.7 | 3403 | 299 | 358 | A | H
HE40 5379.3 54.18 |-19.82 74 40.61 | 3526 | 11.84 | 3353 | 299 | 358 | P | H
Partial 5399.82 4465 | -9.35 54 31.05 | 3527 | 11.86 | 3353 | 299 | 358 | A | H
242/61 5134.88 54.97 |-19.03 74 4292 | 35.01 | 11.58 | 34.54 | 134 0 PV
CH 46 5103.04 4437 | -9.63 54 3249 | 34.98 | 11.54 | 34.64 | 134 0 AV
5230MHz 5236 104.21 - - 9155 | 3511 | 11.68 | 3413 | 134 | 0 P |V
5236 94.46 - - 81.8 35.11 | 11.68 | 34.13 | 134 0 A |V
5393.7 5457 [-19.43 74 41 35.26 11.84 | 3353 | 134 0 P \%
5397.48 4466 | -9.34 54 31.06 | 35.27 | 11.86 | 33.53 | 134 0 A |V
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR172703E

UNII 1 5150~5250MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5148.96 61.02 |-12.98 74 46.62 35.03 11.6 | 32.23 | 288 | 355 P H
! 5149.44 49.81 -4.19 54 3541 35.03 116 | 3223 | 288 | 355 | A | H
* 5200 102.4 - - 87.91 35.08 | 11.65 | 32.24 | 288 | 355 P H
5200 92.91 - - 78.42 3508 | 11.65 | 3224 | 288 | 355 | A | H
802.11ax 5351.94 55.96 |-18.04 74 41.21 35.22 11.8 | 32.27 | 288 | 355 P H
HES80 Full 5397.12 45.96 -8.04 54 31.11 3527 | 11.86 | 32.28 | 288 | 355 | A | H
CH 42 5136.32 58.64 |-15.36 74 44.28 35.01 | 11.58 | 32.23 | 100 8 P |V
5210MHz | 1 5148 4851 | -5.49 54 3411 | 3503 | 11.6 | 3223 | 100 | 8 AV
* 5194 102.05 - - 87.56 35.08 | 11.65 | 32.24 | 100 8 P |V
5194 93.4 - - 78.91 35.08 | 11.65 | 32.24 | 100 8 AV
5390.82 55.41 |-18.59 74 40.59 35.26 | 11.84 | 32.28 | 100 8 P |V
5394.6 45.81 -8.19 54 30.96 35.27 | 11.86 | 32.28 | 100 8 AV
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
UNII 1 5150~5250MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
142 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802.11ax
10418.42 45 -23.3 68.3 50.32 38.34 | 17.01 | 60.67 | 300 0 P H
HES8O0 Full
CH 42
10418.42 4456 |[-23.74 68.3 49.88 | 38.34 | 17.01 | 60.67 | 300 0 P |V
5210MHz
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR172703E

UNII 1 5150~5250MHz
WIFI 802.11ax HESO Partial 484(Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (HIV)
5150 65.64 | -8.36 74 53.45 | 35.03 116 | 3444 | 293 | 348 | P | H
5150 4591 | -8.09 54 33.72 | 35.03 116 | 3444 | 293 | 348 | A | H
5188 104.07 - - 91.71 | 35.06 | 11.63 | 3433 | 293 | 348 | P | H
802.11ax 5188 93.3 - - 80.94 | 3506 | 11.63 | 3433 | 293 | 348 | A | H
HESO 5369.22 54.09 |-19.91 74 40.66 | 3524 | 1182 | 3363 | 293 | 348 | P | H
Partial 5399.28 4453 | -9.47 54 30.93 | 3527 | 11.86 | 3353 | 293 | 348 | A | H
484/65 5147.04 59.76 |-14.24 74 47.57 | 35.03 116 | 3444 | 118 | 360 | P | V
CH 42 5145.12 44.46 -9.54 54 32.27 35.03 11.6 34.44 | 118 | 360 AV
5210MHz 5176 100.15 - - 87.79 | 3506 | 11.63 | 34.33 | 118 | 360 P | V
5176 92.01 - - 79.65 | 35.06 | 11.63 | 3433 | 118 | 360 | A | V
5393.34 55.02 |-18.98 74 41.45 | 3526 | 11.84 | 3353 | 118 | 360 | P | V
5400 4452 | -9.48 54 3092 | 3527 | 11.86 | 3353 | 118 | 360 | A | V
1. No other spurious found.
Remark _ I
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR172703E

UNII 2A - 5250~5350MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5351.1 62.98 |-11.02 74 48.23 35.22 11.8 32.27 | 332 | 353 P H
! 5350 49.06 -4.94 54 34.31 35.22 11.8 32.27 | 332 | 353 A H
* 5320 108.38 - - 93.68 35.19 11.77 | 32.26 | 332 | 353 P H
802.11a
5320 100.86 - - 86.16 35.19 11.77 | 32.26 | 332 | 353 A H
CH 64
5350.3 58.92 |-15.08 74 44.17 35.22 11.8 32.27 | 100 10 P \%
5320MHz
5350 46.61 -7.39 54 31.86 35.22 11.8 32.27 | 100 10 A Vv
* 5320 108.03 - - 93.33 35.19 11.77 | 32.26 | 100 10 P \%
5320 100.42 - - 85.72 35.19 11.77 | 32.26 | 100 10 A Vv
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR172703E

UNII 2A 5250~5350MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
7015.015 53.74 |-14.56 68.3 63.96 36.79 | 13.44 | 60.45 | 300 0 P H
802.11a
10518.52 44.66 |-23.64 68.3 49.82 38.37 | 17.12 | 60.65 | 300 0 P H
CH 52
7015.015 50.88 |[-17.42 68.3 61.1 36.79 | 13.44 | 60.45 | 300 0 P Vv
5260MHz
10518.52 44.67 |-23.63 68.3 49.83 38.37 | 17.12 | 60.65 | 300 0 P Vv
7065.065 51.33 |-16.97 68.3 61.53 36.77 | 13.49 | 60.46 | 300 0 P H
802.11a
10600.01 45.43 |-28.57 74 50.49 38.4 17.17 | 60.63 | 300 0 P H
CH 60
7065.065 49.19 |-19.11 68.3 59.39 36.77 | 13.49 | 60.46 | 300 0 P \%
5300MHz
10600.01 44.25 |-29.75 74 49.31 38.4 17.17 | 60.63 | 300 0 P Vv
7099 50.63 |-17.67 68.3 60.82 36.76 | 13.52 | 60.47 | 300 0 P H
802.11a
10638.63 45.15 |[-28.85 74 50.16 3841 17.2 60.62 | 300 0 P H
CH 64
7099 49.31 |-18.99 68.3 59.5 36.76 | 13.52 | 60.47 | 300 0 P Vv
5320MHz
10638.63 44,12 |-29.88 74 49.13 3841 17.2 60.62 | 300 0 P \%
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR172703E

UNII 2A 5250~5350MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5351.2 56.66 |-17.34 74 41.91 35.22 11.8 32.27 | 300 | 349 P H
5350.7 46.78 -7.22 54 32.03 35.22 11.8 32.27 | 300 | 349 | A H
802.11ax * 5314 107.08 - - 92.38 35.19 | 11.77 | 32.26 | 300 | 349 P H
HE20 Full 5314 99.02 - - 84.32 3519 | 11.77 | 32.26 | 300 | 349 | A H
CH 64 5399.2 55,55 |[-18.45 74 40.7 35.27 | 11.86 | 32.28 | 101 9 P Vv
5320MHz 5354.6 4594 | -8.06 54 31.19 | 3522 | 11.8 | 3227 101 | 9 AV
* 5314 108.4 - - 93.7 35.19 | 11.77 | 32.26 | 101 9 P Vv
5314 99.06 - - 84.36 3519 | 11.77 | 32.26 | 101 9 AV
1. No other spurious found.
Remark _ S
2. All results are PASS against Peak and Average limit line.
Sporton International (Kunshan) Inc. Page Number : C14 of C45
TEL : +86-512-57900158 Report Issued Date : Oct. 19, 2021
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID: IHDT56AC1




saronas. FCC RF Test Report

Report No. : FR172703E

UNII 2A 5250~5350MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) |(dBpuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)(HIV)
802.11ax 7015.015 54.03 |-14.27| 68.3 64.25 | 36.79 | 13.44 | 60.45 | 300 0 P | H
HE20 Full 10520 45.2 -23.1 68.3 50.36 | 38.37 | 17.12 | 60.65 | 300 0 P | H
CH 52 7015.015 52.7 -15.6 68.3 62.92 | 36.79 | 13.44 | 60.45 | 300 0 P |V
5260MHz 10518.52 4501 |-23.29| 68.3 50.17 | 38.37 | 17.12 | 60.65 | 300 0 P |V
802.11ax 7065.065 52.47 |-15.83| 68.3 62.67 | 36.77 | 13.49 | 60.46 | 300 0 P | H
HE20 Full 10600.01 4437 |-29.63 74 49.43 38.4 17.17 | 60.63 | 300 0 P | H
CH 60 7065.065 50.54 |-17.76] 68.3 60.74 | 36.77 | 13.49 | 60.46 | 300 0 P |V
5300MHz 10600.01 4538 |-28.62 74 50.44 38.4 17.17 | 60.63 | 300 0 P |V
802.11ax 7095.095 51.84 |-16.46| 68.3 62.03 | 36.76 | 13.52 | 60.47 | 300 0 P | H
HE20 Full 10638.63 45.16 |-28.84 74 50.17 | 38.41 17.2 | 60.62 | 300 0 P | H
CH 64 7095.095 50.81 |-17.49| 68.3 61 36.76 | 13.52 | 60.47 | 300 0 P |V
5320MHz 10640 45.6 -28.4 74 50.61 | 38.41 17.2 | 60.62 | 300 0 PV
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR172703E

UNII 2A 5250~5350MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5114.4 54.47 |-19.53 74 42.55 35 11.56 | 34.64 | 333 | 350 P H
5100.8 44.26 -9.74 54 32.38 3498 | 11.54 | 3464 | 333 | 350 | A H
802.11ax
5254 106.96 - - 94.16 35.13 11.7 34.03 | 333 | 350 P H
HE20
5254 100.21 - - 87.41 35.13 11.7 3403 | 333 | 350 | A H
Partial 26/4
CH 52 5101.6 55.09 |-18.91 74 43.21 3498 | 11.54 | 34.64 | 103 | 356 P Vv
5100 44.28 -9.72 54 324 3498 | 1154 | 3464 | 103 | 356 | A | V
5260MHz
5254 106.28 - - 93.48 35.13 11.7 34.03 | 103 | 356 P Vv
5254 99.37 - - 86.57 35.13 11.7 3403 | 103 | 356 | A | V
5395 54.07 [-19.93 74 40.47 35.27 | 11.86 | 33.53 | 389 | 343 P H
5397.8 44.6 -94 54 31 35.27 | 11.86 | 3353 | 389 | 343 | A H
802.11ax
5326 106.22 - - 92.99 35.19 | 11.77 | 33.73 | 389 | 343 P H
HE20
5326 98.65 - - 85.42 35.19 | 11.77 | 33.73 | 389 | 343 | A H
Partial 26/8
CH 64 5374.2 55,53 [-18.47 74 42.1 35.24 | 11.82 | 33.63 | 349 0 P \%
5394.7 44.49 -9.51 54 30.89 35.27 | 11.86 | 33.53 | 349 0 Al YV
5320MHz
5326 107.06 - - 93.83 35.19 | 11.77 | 33.73 | 349 0 P \%
5326 99.82 - - 86.59 3519 | 11.77 | 33.73 | 349 0 AV
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR172703E

UNII 2A 5250~5350MHz
WIFI 802.11ax HE20 Partial 52 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)(HV)
5138.56 54.77 |-19.23 74 42,72 | 35.01 | 11.58 | 3454 | 301 | 349 | P | H
802.11ax 5100.64 4432 | -9.68 54 3244 | 3498 | 1154 | 3464 | 301 | 349 | A | H
HE20 5254 105.04 - - 92.24 | 35.13 11.7 | 3403 | 301 | 349 | P | H
Partial 5254 97.91 - - 85.11 | 35.13 11.7 | 3403 | 301 | 349 | A | H
52/40 5103.2 55.49 |-18.51 74 43.61 | 3498 | 11.54 | 34.64 | 104 0 PV
CH 52 5100.16 4435 | -9.65 54 3247 | 3498 | 1154 3464 104 | O AV
5260MHz 5254 103.3 - - 90.5 | 3513 | 11.7 | 3403 | 104 | O | P |V
5254 96.55 - - 83.75 | 35.13 11.7 | 34.03 | 104 0 AV
5357.7 55.36 |-18.64 74 41.97 | 35.22 118 | 3363 | 292 | 360 | P | H
802.11ax 5399.5 44.5 -9.5 54 30.9 35.27 | 11.86 | 3353 | 292 | 360 | A | H
HE20 5326 103.97 - - 90.74 | 35.19 | 11.77 | 33.73 | 292 | 360 | P | H
Partial 5326 96.14 - - 8291 | 3519 | 11.77 | 33.73 | 292 | 360 | A | H
52/40 5358.2 54.06 |-19.94 74 40.67 | 35.22 118 | 3363 | 349 | 360 | P | V
CH 64 5398.5 44.49 | -9.51 54 30.89 | 3527 | 11.86 | 3353 | 349 | 360 | A | V
5320MHz 5332 103.19 - - 89.92 | 3521 | 11.79 | 33.73 | 349 | 360 P | V
5332 96.17 - - 82.9 3521 | 11.79 | 33.73 | 349 | 360 | A | V
1. No other spurious found.
Remark , .
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR172703E

UNII 2A 5250~5350MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)(HV)
5147.68 54.79 |-19.21 74 42.6 35.03 116 | 3444 | 247 | 286 | P | H
802.11ax 5102.08 4428 | -9.72 54 32.4 3498 | 1154 | 3464 | 247 | 286 | A | H
HE20 5254 98.08 - - 85.28 | 35.13 11.7 | 3403 | 247 | 286 | P | H
Partial 5254 90.1 - - 77.3 35.13 11.7 | 3403 | 247 | 286 | A | H
106/54 5124.16 55.03 |-18.97 74 42,98 | 35.01 | 11.58 | 34.54 | 356 2 PV
CH52 5100.8 44.3 -9.7 54 32.42 34.98 11.54 | 34.64 | 356 2 AV
5260MHz 5254 100.76 - - 87.96 | 3513 | 11.7 | 3403 |35 | 2 P |V
5254 92.93 - - 80.13 | 35.13 11.7 | 34.03 | 356 2 AV
5396.3 5454 |-19.46 74 40.94 | 3527 | 1186 | 3353 | 185 | 305 | P | H
802.11ax 5397.1 44.67 | -9.33 54 31.07 | 3527 | 11.86 | 3353 | 185 | 305 | A | H
HE20 5326 98.59 - - 85.36 | 3519 | 11.77 | 33.73 | 185 | 305 | P | H
Partial 5326 90.36 - - 7713 | 3519 | 11.77 | 33.73 | 185 | 305 | A | H
106/54 5398.9 5418 [-19.82 74 40.58 35.27 11.86 | 33.53 | 302 11 P \%
CH 64 5398.9 4458 | -9.42 54 30.98 | 35.27 | 11.86 | 33.53 | 302 11 AV
5320MHz 5326 102.35 - - 89.12 | 3519 | 11.77 | 3373 | 302 | 11 P |V
5326 93.62 - - 80.39 | 35.19 | 11.77 | 33.73 | 302 11 AV
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR172703E

UNII 2A 5250~5350MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (HIV)
5137.76 56.46 |-17.54 74 42.1 35.01 | 1158 | 3223 | 319 | 352 | P | H
5100.32 46.39 | -7.61 54 32.09 | 3498 | 1154 | 3222 | 319 | 352 | A | H
* 5314 104.35 - - 89.65 | 35.19 | 11.77 | 3226 | 319 | 352 | P | H
5314 96.12 - - 81.42 | 3519 | 11.77 | 3226 | 319 | 352 | A | H
802.11ax 5397.1 58.75 |-15.25 74 43.9 35.27 | 11.86 | 3228 | 319 | 352 | P | H
HE40 Full 5354.5 47.02 | -6.98 54 32.27 | 35.22 11.8 | 3227 | 319 | 352 | A | H
CH 62 5113.44 56.72 |-17.28 74 42.38 35 11.56 | 32.22 | 104 0 P |V
5310MHz 5100 46.31 | -7.69 54 32.01 | 3498 | 11.54 | 32.22 | 104 0 AV
* 5314 104.8 - - 90.1 35.19 | 11.77 | 32.26 | 104 0 PV
5314 95.4 - - 80.7 35.19 | 11.77 | 32.26 | 104 0 AV
5366.8 57.03 |-16.97 74 4224 | 3524 | 11.82 | 32.27 | 104 0 P |V
5354.2 46.83 | -7.17 54 32.08 | 35.22 11.8 | 32.27 | 104 0 AV
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR172703E

UNII 2A 5250~5350MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table | Peak | Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos | Avg.
1+2 (MHz) (dBpV/im)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)| (P/A) (H/V)
802.11ax 7025.025 54.01 |-14.29 68.3 64.23 36.79 | 13.44 | 60.45 | 300 0 P H
HE40 Full 10538.54 4433 |-23.97 68.3 49.46 38.38 | 17.13 | 60.64 | 300 0 P H
CH 54 7025.025 52.14 |-16.16 68.3 62.36 36.79 | 13.44 | 60.45 | 300 0 P \%
5270MHz 10540 46.09 |-22.21 68.3 51.22 38.38 | 17.13 | 60.64 | 300 0 P \%
802.11ax 7080.08 52.27 |-16.03 68.3 62.47 36.77 13,5 | 60.47 | 300 0 P H
HE40 Full 10620 4539 |-28.61 74 50.42 3841 | 17.18 | 60.62 | 300 0 P H
CH 62 7080.08 50.79 |-17.51 68.3 60.99 36.77 13,5 | 60.47 | 300 0 P \%
5310MHz 10618.62 4451 |-29.49 74 49.54 3841 | 17.18 | 60.62 | 300 0 P \%
1. No other spurious found.
Remark , o
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR172703E

UNII 2A 5250~5350MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (H/V)
5148.64 55.16 |-18.84 74 4297 | 35.03 11.6 | 34.44 | 302 0 P | H
5100.64 4446 | -9.54 54 32.58 | 34.98 | 11.54 | 34.64 | 302 0 A | H
5254 104.4 - - 91.6 35.13 11.7 | 34.03 | 302 0 P | H
802.11ax 5254 96.31 - - 83.51 | 35.13 11.7 | 34.03 | 302 0 A | H
HE40 5388.1 55.23 |-18.77 74 4166 | 35.26 | 11.84 | 33.53 | 302 0 P | H
Partial 5396.4 4486 | -9.14 54 31.26 | 35.27 | 11.86 | 33.53 | 302 0 A | H
242/62 5105.12 54.74 |-19.26 74 42.86 | 34.98 | 11.54 | 34.64 | 148 2 PV
CH54 5100.64 44.5 -9.5 54 32.62 | 34.98 | 11.54 | 34.64 | 148 2 AV
5270MHz 5266 104.83 - - 92 3514 | 11.72 | 3403 | 148 | 2 | P |V
5266 95.62 - - 82.79 | 35.14 | 11.72 | 34.03 | 148 2 AV
5394.7 55.15 |-18.85 74 4155 | 35.27 | 11.86 | 33.53 | 148 2 P |V
5399.5 44.9 -9.1 54 31.3 35.27 | 11.86 | 33.53 | 148 2 AV
5109.76 5427 |-19.73 74 42.35 35 11.56 | 34.64 | 267 | 358 P H
5100.64 44.34 | -9.66 54 32.46 | 3498 | 11.54 | 3464 | 267 | 358 | A | H
5326 103.93 - - 90.7 3519 | 11.77 | 33.73 | 267 | 358 | P | H
802.11ax 5326 95.51 - - 82.28 | 3519 | 11.77 | 33.73 | 267 | 358 | A | H
HE40 5358.7 58.76 |-15.24 74 45.37 | 35.22 118 | 3363 | 267 | 358 | P | H
Partial 5399.9 4477 | -9.23 54 31.17 | 3527 | 11.86 | 3353 | 267 | 358 | A | H
242/62 5143.68 55.6 -18.4 74 43.41 | 35.03 11.6 | 34.44 | 100 3 PV
CH 62 5100.8 4426 | -9.74 54 32.38 | 3498 | 11.54 | 34.64 | 100 3 AV
5310MHz 5326 103.64 - - 9041 | 3519 | 11.77 | 3373|100 | 3 | P |V
5326 94.18 - - 80.95 | 35.19 | 11.77 | 33.73 | 100 3 A |V
5364.4 5443 |-19.57 74 41 3524 | 11.82 | 33.63 | 100 3 P \%
5396.1 44.7 -9.3 54 31.1 35.27 | 11.86 | 33.53 | 100 3 A |V
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR172703E

UNII 2A 5250~5350MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)(HV)
5145.28 57.96 |-16.04 74 43.56 | 35.03 11.6 | 32.23 | 267 0 P | H
5102.56 46.65 | -7.35 54 3235 | 3498 | 11.54 | 32.22 | 267 0 A | H
* 5296 102.76 - - 88.09 | 35.18 | 11.75 | 32.26 | 267 0 P | H
5296 93.04 - - 78.37 | 35.18 | 11.75 | 32.26 | 267 0 A|H
802.11ax 5354.4 61.68 |-12.32 74 46.93 | 35.22 11.8 | 32.27 | 267 0 P | H
HESO Full | ! 5351.1 48.34 | -5.66 54 33.59 | 35.22 11.8 | 32.27 | 267 0 A|H
CH 58 5121.44 57.42 |-16.58 74 43.09 35 11.56 | 32.23 | 100 0 PV
5290MHz 5101.76 46.57 -7.43 54 32.27 34.98 11.54 | 32.22 | 100 0 AV
* 5284 101.01 - - 86.38 | 35.16 | 11.73 | 32.26 | 100 0 PV
5284 93.01 - - 78.38 | 35.16 | 11.73 | 32.26 | 100 0 AV
5360.9 59.83 |-14.17 74 4504 | 3524 | 11.82 | 32.27 | 100 0 P |V
! 5350 48.45 | -5.55 54 33.7 35.22 11.8 | 32.27 | 100 0 AV
1. No other spurious found.
Remark _ I
2. All results are PASS against Peak and Average limit line.
UNII 2A 5250~5350MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) (P/A)(HN)
802.11ax 7055 49.5 -18.8 68.3 59.71 | 36.78 | 13.47 | 60.46 | 300 0 P | H
HESO Full 10578.58 4432 |-23.98| 68.3 49.41 | 38.39 | 17.15 | 60.63 | 300 0 P | H
CH 58 7055 46.36 |-21.94| 68.3 56.57 | 36.78 | 13.47 | 60.46 | 300 0 PV
5290MHz 10578.58 4535 |-22.95| 68.3 50.44 | 38.39 | 17.15 | 60.63 | 300 0 PV
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR172703E

UNII 2A 5250~5350MHz
WIFI 802.11ax HESO Partial 484 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (HIV)
5108.8 55.17 |-18.83 74 43.25 35 1156 | 3464 | 281 | 358 | P | H
5112.32 44.47 | -9.53 54 32.55 35 1156 | 3464 | 281 | 358 | A | H
5302 100.8 - - 87.7 35.18 | 11.75 | 33.83 | 281 | 358 | P | H
802.11ax 5302 92.14 - - 79.04 | 35.18 | 11.75 | 33.83 | 281 | 358 | A | H
HESO 5360.3 62.69 |-11.31 74 49.3 35.22 118 | 3363 | 281 | 358 | P | H
Partial 5351.6 45 -9 54 31.61 | 35.22 118 | 3363 | 281 | 358 | A | H
484/66 5130.88 54.95 |-19.05 74 42.9 35.01 | 1158 | 3454 | 102 | 350 | P | V
CH 58 5100.32 44.29 -9.71 54 3241 34.98 11.54 | 34.64 | 102 | 350 AV
5290MHz 5314 98.68 - - 85.55 | 3519 | 11.77 | 33.83 | 102 | 350 P | V
5314 90.87 - - 77.74 | 3519 | 11.77 | 33.83 | 102 | 350 | A | V
5370.2 50.39 |-14.61 74 4596 | 3524 | 11.82 | 3363 | 102 | 350 | P | V
5350.6 4473 | -9.27 54 31.34 | 35.22 118 | 3363 | 102 | 350 | A | V
1. No other spurious found.
Remark _ I
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR172703E

UNII 2A 5250~5350MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5134.4 60.81 |-13.19 74 46.45 | 35.01 | 11.58 | 32.23 | 269 | 352 P H
5114.88 50 -4 54 35.66 35 1156 | 3222 | 269 | 352 | A | H
5218 97.47 - - 8295 | 35.09 | 11.67 | 32.24 | 269 | 352 P H
5218 88.99 - - 74.47 3509 | 11.67 | 3224 | 269 | 352 | A | H
802.11a
X 5352.3 57.9 -16.1 74 43.15 35.22 11.8 | 32.27 | 269 | 352 P H
HE160
5396.2 47.74 -6.26 54 32.89 3527 | 11.86 | 3228 | 269 | 352 | A | H
Partial
CH 50 5114.72 60.71 |-13.29 74 46.37 35 11.56 | 32.22 | 103 | 360 P |V
5113.76 49.76 -4.24 54 35.42 35 11.56 | 3222 | 103 | 360 | A | V
5250MHz
5284 99.09 - - 84.46 35.16 | 11.73 | 32.26 | 103 | 360 P |V
5284 89.67 - - 75.04 35.16 | 11.73 | 32.26 | 103 | 360 | A | V
5366 58.75 |-15.25 74 43.96 35.24 | 11.82 | 32.27 | 103 | 360 P |V
5396.1 48.55 -5.45 54 33.7 35.27 | 11.86 | 3228 | 103 | 360 | A | V
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
UNII 2A 5250~5350MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
142 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802.11ax
10498.5 46.23 |-22.07 68.3 514 38.37 | 17.11 | 60.65 | 300 0 P H
HE160 Full
CH 50
10498.5 47.76 |-20.54 68.3 52.93 38.37 | 17.11 | 60.65 | 300 0 P |V
5250MHz
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR172703E

UNII 2A 5250~5350MHz
WIFI 802.11ax HE160 Partial 996 Left(Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (HIV)
5125.44 67.98 | -6.02 74 55.93 | 35.01 | 11.58 | 3454 | 292 | 360 | P | H
5130.88 47 -7 54 3495 | 3501 | 11.58 | 3454 | 292 | 360 | A | H
5182 101.72 - - 89.36 | 35.06 | 11.63 | 3433 | 292 | 360 | P | H
802.11ax 5182 90.33 - - 7797 | 3506 | 11.63 | 3433 | 292 | 360 | A | H
HE160 5395 67.44 | -6.56 74 53.84 | 3527 | 11.86 | 3353 | 292 | 360 | P | H
Partial 5396.2 47.63 | -6.37 54 34.03 | 3527 | 11.86 | 3353 | 292 | 360 | A | H
996/67 5129.6 62.95 |-11.05 74 50.9 3501 | 1158 | 3454 | 105 | 352 | P | V
CH 50 5129.92 45.22 -8.78 54 33.17 35.01 11.58 | 3454 | 105 | 352 AV
5290MHz 5182 96.37 - - 84.01 | 3506 | 11.63 | 34.33 | 105 | 352 P | V
5182 88.29 - - 7593 | 35.06 | 11.63 | 3433 | 105 | 352 | A | V
5396.1 63.89 |-10.11 74 50.29 | 35.27 | 11.86 | 3353 | 105 | 352 | P | V
5399.9 45.7 -8.3 54 32.1 35.27 | 11.86 | 3353 | 105 | 352 | A | V
1. No other spurious found.
Remark _ I
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR172703E

UNII 2A 5250~5350MHz

WIFI 802.11ax HE160 Partial 996 Right(Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (HIV)
5132 66.11 | -7.89 74 54.06 | 35.01 | 11.58 | 3454 | 362 | 360 | P | H
5125.44 4595 | -8.05 54 33.9 35.01 | 1158 | 3454 | 362 | 360 | A | H
5278 97.32 - - 84.36 | 35.16 | 11.73 | 3393 | 362 | 360 | P | H
802.11ax 5278 89.27 - - 76.31 | 35.16 | 11.73 | 3393 | 362 | 360 | A | H
HE160 5395.5 67.25 | -6.75 74 53.65 | 35.27 | 11.86 | 3353 | 362 | 360 | P | H
Partial 5396.4 46.82 | -7.18 54 3322 | 3527 | 11.86 | 3353 | 362 | 360 | A | H
996/67 5125.6 62.93 |-11.07 74 50.88 | 35.01 | 11.58 | 3454 | 153 | 360 | P | V
CH 50 5120.64 45.12 | -8.88 54 33.1 35 1156 | 3454 | 153 | 360 | A | V
5290MHz 5254 98.83 - - 86.03 | 3513 | 11.7 | 3403 | 153 | 360 P | V
5254 88.23 - - 75.43 | 35.13 11.7 | 3403 | 153 | 360 | A | V
5395.8 62.93 |-11.07 74 49.33 | 3527 | 11.86 | 3353 | 153 | 360 | P | V
5357.5 4584 | -8.16 54 3245 | 35.22 118 | 3363 | 153 | 360 | A | V
1. No other spurious found.
Remark _ I
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR172703E

UNII 2C - 5470~5725MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
5457.2 58.97 |[-15.03 74 44.03 35.32 11.91 | 32.29 | 340 0 P H
5460.72 59.13 -9.17 68.3 44.19 35.32 11.91 | 32.29 | 340 0 P H
! 5459.76 48.47 -5.53 54 33.53 35.32 11.91 | 32.29 | 340 0 A H
* 5500 109.36 - - 94.33 35.37 11.96 32.3 340 0 P H
802.11a
5500 100.54 - - 85.51 35.37 11.96 32.3 340 0 A H
CH 100
5455.92 57.29 |-16.71 74 42.35 35.32 11.91 | 32.29 | 108 2 P \%
5500MHz
5467.6 57.4 -10.9 68.3 42.42 35.34 11.93 | 32.29 | 108 2 P \%
5457.52 47.26 -6.74 54 32.32 35.32 11.91 | 32.29 | 108 2 A \%
* 5506 108.22 - - 93.18 35.37 11.96 | 32.29 | 108 2 P \%
5506 101.27 - - 86.23 35.37 11.96 | 32.29 | 108 2 A \%
5728.04 60.55 -7.75 68.3 45.01 35.65 12.15 | 32.26 | 123 | 325 P H
* 5704 108.68 - - 93.19 35.62 12.13 | 32.26 | 123 | 325 P H
802.11a
5704 101.54 - - 86.05 35.62 12,13 | 32.26 | 123 | 325 A H
CH 140
5733.64 58.31 -9.99 68.3 42.77 35.65 12.15 | 32.26 | 159 | 348 P \%
5700MHz
* 5698 108.67 - - 93.22 35.59 12,12 | 32.26 | 159 | 348 P \%
5698 100.6 - - 85.15 35.59 12,12 | 32.26 | 159 | 348 A \%
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR172703E

UNII 2C - 5470~5725MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

142 (MHz) [(dBupV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) [(cm)|(deg)|(P/A)|(H/V)
802.11a 10999 4477 |-29.23] 74 4936 | 3853 | 1742 | 6054 | 300 | O | P | H
CH 100
5500MHz 10999 45.01 |-28.99 74 49.6 3853 | 17.42 | 60.54 | 300 0 P |V
802.11a 11159.16 45.09 |-28.91 74 4951 3859 | 17.49 | 60.5 | 300 0 P | H
CH 116
5580MHz 11159.16 46.04 |-27.96 74 50.46 | 3859 | 17.49 | 60.5 | 300 0 P |V
802.11a 11400 44.47 |-2953] 74 48.66 | 38.67 | 17.59 | 60.45 | 300 | 0 | P | H
CH 140
5700MHz 11399.39 45.36 |-28.64 74 4955 | 38.67 | 17.59 | 60.45 | 300 0 P |V

1. No other spurious found.
Remark , .
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR172703E

UNII 2C - 5470~5725MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (HIV)
5374.96 56.11 |-17.89 74 4132 | 3524 | 11.82 | 32.27 | 359 2 P | H
5465.68 56.12 |-12.18| 68.3 41.14 | 3534 | 11.93 | 32.29 | 359 2 P | H
5459.12 46.29 | -7.71 54 31.35 | 35.32 | 11.91 | 32.29 | 359 2 A | H
802.11ax | * 5506 106.83 - - 91.79 | 35.37 | 11.96 | 32.29 | 359 2 P | H
HE20 Full 5506 98.5 - - 83.46 | 35.37 | 11.96 | 32.29 | 359 2 A | H
CH 100 5431.76 56.53 |-17.47 74 41.62 3531 | 11.89 | 32.29 | 101 21 P \%
5500MHz 5461.68 55.73 |-12.57| 68.3 40.79 | 3532 | 1191 | 3229 | 101 | 21 PV
5454.48 46.25 -7.75 54 31.31 3532 | 11.91 | 32.29 | 101 21 AV
* 5494 106.42 - - 9143 | 3535 | 1194 | 323 | 101 | 21 PV
5494 98.46 - - 83.47 | 3535 | 1194 | 323 | 101 | 21 AV
5757.32 57.63 |-10.67| 68.3 4198 | 3572 | 1218 | 3225 | 142 | 326 | P | H
802.11ax | * 5704 108.43 - - 9294 | 35.62 | 1213 | 32.26 | 142 | 326 | P | H
HE20 Full 5704 99.9 - - 84.41 | 35.62 | 1213 | 32.26 | 142 | 326 | A | H
CH 140 5725.72 57.47 |-10.83| 68.3 4193 | 35.65 | 12.15 | 32.26 | 111 2 P |V
5700MHz | = 5704 107.35 - - 91.86 | 35.62 | 12.13 | 32.26 | 111 2 P |V
5704 99.27 - - 83.78 | 35.62 | 12.13 | 32.26 | 111 2 AV
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR172703E

UNII 2C 5470~5725MHz
WIFI 802.11ax HE20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
802.11ax
10999 4557 |-28.43 74 50.16 38,53 | 17.42 | 60.54 | 300 0 P H
HE20 Full
CH 100
10999 44.65 |[-29.35 74 49.24 38,53 | 17.42 | 60.54 | 300 0 P Vv
5500MHz
802.11ax
11159.16 45.64 |-28.36 74 50.06 38.59 | 17.49 60.5 300 0 P H
HE20 Full
CH 116
11159.16 44.47 |-29.53 74 48.89 38,59 | 17.49 60.5 300 0 P \%
5580MHz
802.11ax
11399.39 4539 |-28.61 74 49.58 38.67 | 17.59 | 60.45 | 300 0 P H
HE20 Full
CH 140
11399.39 45.88 |-28.12 74 50.07 38.67 | 17.59 | 60.45 | 300 0 P Vv
5700MHz
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR172703E

UNII 2C 5470~5725MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5454.64 55.77 |-18.23 74 41.77 35.32 11.91 | 33.23 | 390 | 359 P H
5461.84 55.17 |[-13.13 68.3 41.17 35.32 11.91 | 33.23 | 390 | 359 P H
5458.48 45.58 -8.42 54 31.58 35.32 11.91 | 33.23 | 390 | 359 A H
802.11ax
5494 108.94 - - 94.77 35.35 11.94 | 33.12 | 390 | 359 P H
HE20
5494 101.9 - - 87.73 35.35 11.94 | 33.12 | 390 | 359 A H
Partial 26/0
CH 100 5457.04 56.1 -17.9 74 42.1 35.32 11.91 | 33.23 | 400 | 354 P \%
5463.6 5456 |-13.74 68.3 40.52 35.34 11.93 | 33.23 | 400 | 354 P \%
5260MHz
5457.2 45.56 -8.44 54 31.56 35.32 11.91 | 33.23 | 400 | 354 A \%
5494 111.97 - - 97.8 35.35 11.94 | 33.12 | 400 | 354 P \%
5494 102.81 - - 88.64 35.35 11.94 | 33.12 | 400 | 354 A \%
5747.56 56.6 -11.7 68.3 41.73 35.68 | 12.16 | 32.97 | 228 | 357 P H
802.11ax
5710 109.84 - - 94.84 35.62 | 12.13 | 32.75 | 228 | 357 P H
HE20
5710 101.76 - - 86.76 35.62 | 12.13 | 32.75 | 228 | 357 A H
Partial 26/8
CH 140 5752.68 56.5 -11.8 68.3 41.57 35.72 | 12.18 | 3297 | 332 | 319 P \%
5710 107.5 - - 92.5 35.62 | 12.13 | 32.75 | 332 | 319 P \%
5700MHz
5710 100.34 - - 85.34 35.62 | 12.13 | 32.75 | 332 | 319 A \%
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saronas. FCC RF Test Report

Report No. : FR172703E

UNII 2C 5470~5725MHz
WIFI 802.11ax HE20 Partial 52 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (HIV)
5448.08 56.62 |-17.38 74 42,72 | 3532 | 1191 | 3333 | 102 | 332 | P | H
5464.08 55.12 |-13.18| 68.3 41.08 | 3534 | 1193 | 3323 | 102 | 332 | P | H
802.11ax 5458.8 4568 | -8.32 54 3168 | 3532 | 1191 | 3323 | 102 | 332 | A | H
HE20 5494 106.06 - - 9189 | 3535 | 11.94 | 33.12 | 102 | 332 | P | H
Partial 5494 98 - - 8383 | 3535 | 1194 | 33.12 | 102 | 332 | A | H
52/37 5410.8 55.78 |-18.22 74 42.08 35.27 11.86 | 33.43 | 116 0 P \%
CH 100 5460.88 55 -13.3 68.3 41 35.32 | 11.91 | 33.23 | 116 0 PV
5500MHz 5460 4571 | -8.29 54 31.71 | 3532 | 1191 | 3323 | 116 | 0 | A |V
5494 107.61 - - 93.44 | 3535 | 11.94 | 33.12 | 116 0 PV
5494 99.71 - - 85.54 | 35.35 | 11.94 | 33.12 | 116 0 AV
802.11ax 5725.88 55.97 |-12.33| 68.3 41.03 | 35.65 | 12.15 | 3286 | 171 | 337 | P | H
HE20 5704 106.24 - - 91.24 | 3562 | 1213 | 32.75 | 171 | 337 | P | H
Partial 5704 99.43 - - 84.43 | 35.62 | 1213 | 32.75 | 171 | 337 | A | H
52/40 5759.08 57.32 |-10.98| 68.3 4239 | 35.72 | 12,18 | 3297 | 124 | 356 | P | V
CH 140 5710 107.23 - - 92.23 | 35.62 | 12.13 | 32.75 | 124 | 356 | P | V
5700MHz 5710 100.36 - - 85.36 | 35.62 | 12.13 | 3275 | 124 | 356 | A |V
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR172703E

UNII 2C 5470~5725MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)(HV)
5446.32 55.68 |-18.32 74 41.78 | 3532 | 1191 | 3333 | 134 | 323 | P | H
5466.96 55.25 |-13.05| 68.3 4121 | 3534 | 1193 | 3323 | 134 | 323 | P | H
802.11ax 5457.68 4559 | -8.41 54 3159 | 3532 | 1191 | 3323 | 134 | 323 | A | H
HE20 5494 100.72 - - 86.55 | 3535 | 11.94 | 33.12 | 134 | 323 | P | H
Partial 5494 93.2 - - 79.03 | 3535 | 1194 | 33.12 | 134 | 323 | A | H
106/53 5374 55.3 -18.7 74 41.87 35.24 | 11.82 | 33.63 | 313 | 357 P \%
CH 100 5464.4 55.85 |-12.45| 68.3 4181 | 3534 | 1193 | 3323 | 313 | 357 | P | V
5500MHz 5458.96 | 45.62 | -8.38 54 31.62 | 3532 | 11.91 | 3323 | 313 | 357 | A |V
5500 105.22 - - 91.01 | 3537 | 1196 | 3312 | 313 | 357 | P | V
5500 95.92 - - 81.71 | 3537 | 11.96 | 33.12 | 313 | 357 | A | V
802.11ax 5725.08 56.48 |-11.82| 68.3 4154 | 3565 | 12.15 | 3286 | 144 | 320 | P | H
HE20 5704 101.81 - - 86.81 | 35.62 | 1213 | 32.75 | 144 | 320 | P | H
Partial 5704 93.59 - - 7859 | 35.62 | 1213 | 32.75 | 144 | 320 | A | H
106/54 5763.88 57.07 |-11.23| 68.3 42.14 | 35.72 | 12.18 | 3297 | 317 | 356 | P | V
CH 140 5704 104.63 - - 89.63 | 35.62 | 12.13 | 32.75 | 317 | 356 | P | V
5700MHz 5704 96.08 - - 81.08 | 35.62 | 1213 | 32.75 | 317 | 356 | A |V
1. No other spurious found.
Remark , .
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR172703E

UNII 2C 5470~5725MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (H/V)
5425.84 56.29 |-17.71 74 4141 | 3529 | 11.87 | 32.28 | 343 2 P | H
5466 57.15 |-11.15| 68.3 42,17 | 35.34 | 11.93 | 32.29 | 343 2 P | H
5459.6 46.74 | -7.26 54 318 35.32 | 11.91 | 32.29 | 343 2 A | H
* 5506 104.49 - - 89.45 | 35.37 | 11.96 | 32.29 | 343 2 P | H
802.11ax 5506 94.37 - - 79.33 | 35.37 | 11.96 | 32.29 | 343 2 A | H
HE40 Full 5748.68 57.08 |-11.22| 68.3 41.49 | 35.68 | 12.16 | 32.25 | 343 2 P | H
CH 102 5409.68 56.42 |-17.58 74 4157 | 35.27 | 11.86 | 32.28 | 170 0 P |V
5510MHz 5461.52 57.99 |-10.31| 68.3 43.05 | 35.32 | 11.91 | 32.29 | 170 0 PV
5458.48 46.62 | -7.38 54 31.68 | 35.32 | 11.91 | 32.29 | 170 0 AV
* 5518 105.39 - - 90.32 | 35.39 | 11.97 | 32.29 | 170 0 PV
5518 96.16 - - 81.09 | 35.39 | 11.97 | 32.29 | 170 0 AV
5757.72 56.67 |-11.63| 68.3 41.02 | 35.72 | 12.18 | 32.25 | 170 0 PV
5438.64 56.91 |-17.09 74 42 3531 | 11.89 | 3229 | 117 | 329 | P | H
5469.36 56.51 |-11.79| 68.3 4153 | 3534 | 1193 | 3229 | 117 | 329 | P | H
5455.76 46.14 -7.86 54 31.2 3532 | 1191 | 3229 | 117 | 329 | A H
* 5674 104.96 - - 89.56 | 35.56 121 | 3226 | 117 | 329 | P | H
802.11ax 5674 97.01 - - 81.61 | 35.56 121 | 3226 | 117 | 329 | A | H
HE40 Full 5753.48 57.24 |-11.06| 68.3 4159 | 3572 | 1218 | 3225 | 117 | 329 | P | H
CH 134 5457.84 55.56 |-18.44 74 40.62 | 35.32 | 11.91 | 32.29 | 179 0 P |V
5670MHz 5466.16 55.96 |-12.34| 68.3 40.98 | 35.34 | 11.93 | 32.29 | 179 0 PV
5457.04 46.18 | -7.82 54 31.24 | 35.32 | 11.91 | 32.29 | 179 0 AV
* 5674 105.16 - - 89.76 | 35.56 12.1 | 32.26 | 179 0 PV
5674 96.76 - - 81.36 | 35.56 12.1 | 32.26 | 179 0 AV
5738.84 56.52 |-11.78| 68.3 40.94 | 35.68 | 12.16 | 32.26 | 179 0 PV
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR172703E

UNII 2C 5470~5725MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
802.11ax
11019.02 46.12 |-27.88 74 50.69 3854 | 17.43 | 60.54 | 100 | 360 P H
HE40 Full
CH 102
11019.02 43.58 |-30.42 74 48.15 3854 | 17.43 | 60.54 | 100 | 360 P Vv
5510MHz
802.11ax
11099.1 4511 |-28.89 74 49.6 38.57 | 17.46 | 60.52 | 300 0 P H
HEA40 Full
CH 110
11099.1 46.66 |[-27.34 74 51.15 3857 | 17.46 | 60.52 | 300 0 P \%
5550MHz
802.11ax
11339.33 4479 |-29.21 74 49.06 38.64 | 17.56 | 60.47 | 100 | 360 P H
HE40 Full
CH 134
11339.33 44,11 |-29.89 74 48.38 38.64 | 17.56 | 60.47 | 100 | 360 P Vv
5670MHz
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
Sporton International (Kunshan) Inc. Page Number : C35 of C45
TEL : +86-512-57900158 Report Issued Date : Oct. 19, 2021
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID: IHDT56AC1




saronas. FCC RF Test Report

Report No. : FR172703E

UNII 2C 5470~5725MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (HIV)
5412.88 55.42 |-18.58 74 41.69 35.29 | 11.87 | 33.43 | 384 52 P H
5464.56 55.05 |-13.25 68.3 41.01 3534 | 11.93 | 33.23 | 384 52 P H
5458.48 4566 | -8.34 54 31.66 | 3532 | 11.91 | 33.23 | 384 | 52 A|H
802 11ax 5494 103.48 - - 89.31 | 3535 | 11.94 | 3312 | 384 | 52 | P | H
HE40 5494 94.99 - - 80.82 35.35 | 11.94 | 33.12 | 384 52 A|H
Partial 5749.72 56.88 |-11.42 68.3 42.01 35.68 | 12.16 | 32.97 | 384 52 P H
242/61 5446.48 57.01 |-16.99 74 43.11 35.32 | 11.91 | 33.33 | 149 0 P |V
CH 102 5469.36 55.21 |-13.09 68.3 41.17 35.34 | 11.93 | 33.23 | 149 0 P |V
5510MHz 5458.64 | 4568 | -8.32 54 3168 | 3532 | 1191 1 3323|149 | 0 A |V
5494 102.96 - - 88.79 35.35 | 11.94 | 33.12 | 149 0 P |V
5494 95.23 - - 81.06 | 3535 | 11.94 | 33.12 | 149 0 AV
5751.08 55.85 [-12.45 68.3 40.98 35.68 | 12.16 | 32.97 | 149 0 P |V
5391.76 55.77 |-18.23 74 42.2 35.26 11.84 | 3353 | 118 | 331 P H
5463.44 55.31 |-12.99 68.3 41.27 35.34 | 11.93 | 33.23 | 118 | 331 P H
5458.64 45.53 -8.47 54 3153 | 3532 | 1191 | 3323 | 118 | 331 | A | H
802.11ax 5686 106.13 - - 91.05 | 3559 | 12.12 | 3263 | 118 | 331 | P | H
HE40 5686 97.79 - - 82.71 3559 | 1212 | 3263 | 118 | 331 | A | H
Partial 5747.48 56.41 |-11.89 68.3 4154 | 3568 | 12.16 | 32.97 | 118 | 331 P H
242/62 5433.68 55.88 |-18.12 74 42.01 35.31 | 11.89 | 33.33 | 127 0 P |V
CH 134 5462.64 55.34 |-12.96 68.3 41.3 35.34 | 11.93 | 33.23 | 127 0 P |V
5670MHz 5454.64 | 45.62 | -8.38 54 31.62 | 3532 | 1191 | 3323 | 127 | 0 | A |V
5686 106.2 - - 91.12 35.59 | 12.12 | 32.63 | 127 0 P |V
5686 97.22 - - 82.14 | 3559 | 12.12 | 32.63 | 127 0 AV
5744.6 56.24 |-12.06 68.3 41.37 35.68 | 12.16 | 32.97 | 127 0 P |V
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR172703E

UNII 2C 5470~5725MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5457.52 57.31 |-16.69 74 42.37 35.32 | 11.91 | 32.29 | 100 | 333 P H
5468.72 57.27 |-11.03 68.3 42.29 35.34 | 11.93 | 32.29 | 100 | 333 P H
5456.56 47.99 -6.01 54 3305 | 3532 | 1191 | 3229 | 100 | 333 | A | H
* 5512 98.58 - - 8354 | 3537 | 11.96 | 32.29 | 100 | 333 P H
802.11ax 5512 90.38 - - 75.34 3537 | 1196 | 3229 | 100 | 333 | A | H
HE8O0 Full 5745.48 56.93 |-11.37 68.3 41.34 | 35.68 | 12.16 | 32.25 | 100 | 333 P H
CH 106 5459.28 59.5 -14.5 74 44.56 3532 | 11.91 | 32.29 | 168 | 360 P |V
5530MHz 5460.56 58.57 -9.73 68.3 43.63 35.32 | 11.91 | 32.29 | 168 | 360 P |V
! 5459.12 48.99 -5.01 54 34.05 3532 | 1191 | 3229 | 168 | 360 | A | V
* 5506 102.23 - - 87.19 35.37 | 11.96 | 32.29 | 168 | 360 P |V
5506 92.16 - - 77.12 3537 | 1196 | 3229 | 168 | 360 | A | V
5762.76 56.75 |-11.55 68.3 411 35.72 | 12.18 | 32.25 | 168 | 360 P |V
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
UNII 2C 5470~5725MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
142 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802.11ax
11059.05 45.68 |-28.32 74 50.21 3855 | 17.45 | 60.53 | 300 0 P H
HES8O0 Full
CH 106
11059.05 46.16 |-27.84 74 50.69 38.55 | 17.45 | 60.53 | 300 0 P |V
5530MHz
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR172703E

UNII 2C 5470~5725MHz
WIFI 802.11ax HESO Partial 484 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (HIV)
5388.88 56.03 |-17.97 74 4246 | 3526 | 11.84 | 3353 | 383 | 360 | P | H
5464.24 56.74 |-11.56| 68.3 42.7 3534 | 1193 | 3323 | 383 | 360 | P | H
5460 46.12 | -7.88 54 3212 | 3532 | 1191 | 3323 | 383 | 360 | A | H
802.11ax 5506 99.86 - - 85.55 | 3537 | 11.96 | 33.02 | 383 | 360 | P | H
HESO 5506 91.6 - - 7729 | 3537 | 11.96 | 33.02 | 383 | 360 | A | H
Partial 5730.12 56.64 |-11.66| 68.3 41.7 35.65 | 12.15 | 32.86 | 383 | 360 | P | H
484/65 5435.12 58.2 -15.8 74 4433 | 3531 | 1189 | 3333 | 176 | 360 | P | V
CH 106 5462.64 59.02 | -9.28 68.3 4498 | 3534 | 1193 | 33.23 | 176 | 360 | P | V
5530MHz 5460 46.91 | -7.09 54 3291 | 3532 | 11.91 | 3323 | 176 | 360 A |V
5494 103.53 - - 89.36 | 3535 | 11.94 | 33.12 | 176 | 360 | P | V
5494 93.36 - - 79.19 | 3535 | 11.94 | 33.12 | 176 | 360 | A | V
5750.92 55.81 |-12.49| 68.3 40.94 | 35.68 | 12.16 | 3297 | 176 | 360 | P | V
1. No other spurious found.
Remark _ I
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR172703E

UNII 2C 5470~5725MHz
Emission below 1GHz
WIFI 802.11ax HE160 Full (LF @ 3m)

FCC ID: IHDT56AC1

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
43.58 32.26 -7.74 40 46.32 17.82 1 32.88 | 100 0 P H
142.52 18.45 |-25.05 435 31.87 17.59 1.81 32.82 - - P H
211.39 20.37 |-23.13 43.5 34.24 17.02 2.21 33.1 - - P H
380.17 22.73 |-23.27 46 30.41 22.19 2.97 32.84 - - P H
560.59 25.62 |-20.38 46 28.77 25.82 3.61 32.58 - - P H
802.11ax
683.78 25.84 |-20.16 46 28.84 25.77 4 32.77 - - P H
HE160 Full
L 40.67 25.35 |-14.65 40 37.83 19.38 0.96 32.82 | 100 | 360 P \%
70.74 19.44 |-20.56 40 37.88 13.27 1.27 32.98 - - P \%
180.35 19.18 |-24.32 435 33.35 16.77 2.04 32.98 - - P \%
327.79 19.11 |-26.89 46 28.38 20.87 2.76 32.9 - - P \%
470.38 24.62 |-21.38 46 30.09 23.96 3.31 32.74 - - P \%
564.47 25.72 |-20.28 46 28.88 25.78 3.63 32.57 - - P \%
1. No other spurious found.
Remark e
2. All results are PASS against limit line.
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saronas. FCC RF Test Report

Report No. : FR172703E

Co-location

U-NII-2A - 5250~5350MHz
WIFI 802.11ax HE160 Full _CH50&BLE_Tx_Ch39 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
5112.16 57.93 |-16.07 74 46.01 35 11.56 | 34.64 | 262 0 P H
! 5114.56 47.18 -6.82 54 35.26 35 11.56 | 34.64 | 262 0 P H
* 5206 95.72 - - 83.22 35.08 | 11.65 | 34.23 | 262 0 A|H
5206 86.58 - - 74.08 35.08 | 11.65 | 34.23 | 262 0 P H
802.11ax 5373.7 59.74 |-14.26 74 46.31 35.24 | 11.82 | 33.63 | 262 0 A | H
HE160 Full 5352.7 48.89 -5.11 54 35.5 35.22 11.8 | 33.63 | 262 0 P H
CH 50 5140.64 57.48 |-16.52 74 45.39 35.03 11.6 | 3454 | 124 6 P |V
5570MHz ! 5134.88 46.66 -7.34 54 34.61 35.01 | 11.58 | 34.54 | 124 6 P |V
* 5224 96.01 - - 83.38 | 35.09 | 11.67 | 34.13 | 124 6 Al YV
5224 87.12 - - 74.49 35.09 | 11.67 | 34.13 | 124 6 P |V
5355.8 60.01 |-13.99 74 46.62 35.22 11.8 | 33.63 | 124 6 Al YV
5355.6 49.56 -4.44 54 36.17 35.22 11.8 | 33.63 | 124 6 P |V
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
WIFI 802.11ax HE160 Full _CH50&BLE_Tx_Ch39 (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
142 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802.11ax
10498.5 44.6 -23.7 68.3 49.77 38.37 | 17.11 | 60.65 | 300 0 P H
HE160 Full
CH 50
10498.5 44.01 |-24.29 68.3 49.18 | 38.37 | 17.11 | 60.65 | 300 0 P |V
5570MHz
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE160 Full _CH50&BLE_Tx_Ch39 (Band Edge @ 3m)

BLE Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2493.76 53.46 |-20.54 74 48.87 30.93 7.89 | 34.23 | 259 0 P H
2484.76 44.39 -9.61 54 39.93 30.86 7.86 | 34.26 | 259 0 A|H
2480 83.59 - - 79.13 30.86 7.86 | 34.26 | 259 0 P H
BLE
2480 82.09 - - 77.63 30.86 7.86 | 34.26 | 259 0 A | H
CH 39
2490.46 53.41 |-20.59 74 48.82 30.93 7.89 | 34.23 | 388 0 P |V
2480MHz
2488.9 44.49 -9.51 54 39.93 30.93 7.89 | 34.26 | 388 0 Al YV
2480 84.52 - - 80.06 30.86 7.86 | 34.26 | 388 0 P |V
2480 83.01 - - 78.55 30.86 7.86 | 34.26 | 388 0 AV
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
WIFI 802.11ax HE160 Full _CH50&BLE_Tx_Ch39 (Harmonic @ 3m)
BLE Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4962 42.84 |-31.16 74 56.64 3482 | 11.39 | 60.01 | 300 0 P H
BLE
7440 43.07 |-30.93 74 53.14 36.62 | 13.85 | 60.54 | 300 0 P H
CH 39
4962 42.78 |-31.22 74 56.58 34.82 | 11.39 | 60.01 | 300 0 P |V
2480MHz
7440 43.2 -30.8 74 53.27 36.62 | 13.85 | 60.54 | 300 0 P |V
1. No other spurious found.
Remark . o
2. All results are PASS against Peak and Average limit line.
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Band 2A - 5250~5350MHz
WIFI 802.11ax HE160 Full _CH50&11ax HE20 Full _CHO1 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5106.56 56.99 |[-17.01 74 45.07 35 11.56 | 34.64 | 257 | 357 P H
! 5114.72 45.61 -8.39 54 33.69 35 11.56 | 34.64 | 257 | 357 P H
* 5224 97.64 - - 85.01 3509 | 11.67 | 34.13 | 257 | 357 | A | H
5224 88.88 - - 76.25 35.09 | 11.67 | 34.13 | 257 | 357 P H
802.11ax 5379.5 60.49 |-13.51 74 46.92 35.26 | 11.84 | 3353 | 257 | 357 | A | H
HE160 Full 5357.1 48.85 -5.15 54 35.46 35.22 11.8 | 33.63 | 257 | 357 P H
CH 50 5106.08 55.69 [-18.31 74 43.77 35 11.56 | 34.64 | 104 6 P |V
5570MHz ! 5104.8 45.64 -8.36 54 33.76 3498 | 11.54 | 34.64 | 104 6 P |V
* 5248 94.54 - - 81.74 35.13 11.7 | 34.03 | 104 6 Al YV
5248 86.39 - - 73.59 35.13 11.7 | 34.03 | 104 6 P |V
5397.6 58.87 [-15.13 74 45.27 35.27 | 11.86 | 33.53 | 104 6 AV
5375.8 47.68 -6.32 54 34.15 35.24 | 11.82 | 33.53 | 104 6 P |V
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
WIFI 802.11ax HE160 Full _CH50&11ax HE20 Full _CHO1 (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
802.11ax
10498.5 44.88 |-23.42 68.3 50.05 38.37 | 17.11 | 60.65 | 300 0 P H
HE160 Full
CH 50
10498.5 43.66 |-24.64 68.3 48.83 38.37 | 17.11 | 60.65 | 300 0 P |V
5570MHz
1. No other spurious found.
Remark . .
2. All results are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE160 Full _CH50&11ax HE20 Full _CHO1 (Band Edge @ 3m)

BLE Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2389.95 67.34 -6.66 74 63.46 30.5 7.72 | 34.34 | 250 28 P H
2389.95 48.29 -5.71 54 44.41 30.5 7.72 | 34.34 | 250 28 A|H
2418 105.07 - - 101.06 | 30.57 7.75 | 34.31 | 250 28 P H
11axHE20
2418 96.84 - - 92.83 30.57 7.75 | 34.31 | 250 28 A | H
CHO1
2389.69 59.7 -14.3 74 55.82 30.5 7.72 | 34.34 | 238 | 102 P |V
2412MHz
2389.95 4417 -9.83 54 40.29 30.5 7.72 | 3434 | 238 | 102 | A | V
2412 101.91 - - 97.9 30.57 7.75 | 3431 | 238 | 102 P |V
2414 93.65 - - 89.64 | 30.57 775 | 3431 | 238 | 102 | A | V
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
WIFI 802.11ax HE160 Full _CH50&11ax HE20 Full _CHO1 (Harmonic @ 3m)
BLE Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11axHE20 4824 4351 |-30.49| 74 57.73 | 34.61 | 11.21 | 60.04 | 100 | 360 | P | H
CHO1
2412MHz 4824 43.44 |-30.56 74 57.66 3461 | 11.21 | 60.04 | 100 | 360 P |V
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is not under limit 6dB margin.

P/A | Peak or Average

H/V | Horizontal or Vertical
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A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

1+2 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
802.11b 2390 5545 | -1855| 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)

= 55.45 (dBuV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 55.45(dBuV/m) — 74(dBuV/m)

= -18.55(dB)

For Average Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)

= 43.54 (dBuV/m)

2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

= 43.54(dBuV/m) — 54(dBuV/m)

= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.
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Appendix D. Duty Cycle Plots

VBW
Antenna Band Duty Cycle(%) T(ms) 1/T(kHz) ;
Setting
1+2 802.11a 99.27 - - 10Hz
1+2 802.11ax HE20 100 - - 10Hz
1+2 802.11ax HE40 100 - - 10Hz
1+2 802.11ax HES8O 100 - - 10Hz
1+2 802.11ax HE160 99.33 - - 10Hz
802.11a
Spectrum @]
Ref Level 27.20 dBm Offset 7.20 dB @ RBW 10 MHz
o Att 30dB @ SWT Sms & VBW 10 MHz
SGL
@ 1Pk Max
D3[1] 0.31 dB|
‘patdam: e BV U I I L Wt 5
s m1i[1] 16.46 dBm|
10 dBm 376.81 ps
0 dem
-10 dBm)
-20 dBm)
-30 dBmj
-40 dBm
-50 dem
-60 dBm
-70 dBm
CF 5.18 GHz 691 pts 500.0 ps/
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 376.81 ps 16.46 dBm
D2 M1 1 1.97826 ms 2.69 dB
D3 M1 1 1.99275 ms -0.31 dB
i ] Ready T WRNNNNNND W6 y
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802.11ax HE20
Spectrum

%]
v
Ref Level 27.20 dBm Offset 7.20 dB & RBW 10 MHz
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SGL
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10 dem

0 dBm
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-20 dBm

-30 dBm
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-70 dem
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—

]" J Ready CRRERRRED
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802.11ax HE40

Spectrum

o
v
Ref Level 27.20 dBm Offset 7.20 dB @ RBW 10 MHz

fo Att 20 de » SWT 20 ms VYBW 10 MHz
SGL

@ 1Pk Max
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e O
10 dBm
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-10 dBm

-20 dBm:

-30 dem

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.19 GHz 691 pts 2.0 ms/
—

]’V ] Ready COCEEREEEN ]
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802.11ax HES8O

Spectrum ':%1

Ref Level 27.20 dBm Offset 7.20 dB @ RBW 10 MHz
f Att 30 dé & SWT 20 ms YBW 10 MHz
SGL

@ 1Pk Max

20 dém

,ib.uh-. 1 Ll 5 L 1 Lol taesl Ll ALl ot Ll b b Ll ek Lad VR PRI | 1T ST YN |
LA Caa) WP 4 W o il G T S liASadicida ol

=

0 dbm

-10 dBm

-20 dBm:

-30 dem

-40 dBm

-50 dBm

-60 dBm

-70 dBm
CF 5.21 GHz 691 pts

2.0ms/

]’V ] Ready LLLLLLLL “-

4

802.11ax HE160

Spectrum n{?‘

Ref Level 27.20 dBm Offset 7.20 dB @ RBW 10 MHz
| Att 30 de & SWT Sms YBW 10 MHz
SGL

@ 1Pk Max

D3[1] 0.15 dB
2.16667 ms

M1[1] 6.53 dBm

““wﬁm“: A .'1'1Jun aqy ST | FETSNUION 7% R TNTORRP RS " %f gy JUWWWWWWMJWWL\F

0 dem

20 dBm

-10 dBm

-20 dBm

-30 dem

-40 dBm

-50 dBm

-60 dBm

=70 dBm
CF 5.25 GHz 691 pts
Marker

500.0 ps/

Type | Ref | Trc | X-value | Y-value | __Function | Function Result |
M1 1 601.45 ps 6.53 dBm
p2| M1 1 2.15217 ms | 1.71ds |
D3 M1 1 2.16667 ms -0.15 dB

]’r J Ready BRRRRRRE
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